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Assembly instructions for: 

COCKTAIL BAR STOOLS WITH SWIVEL 
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Number of boxes: 

 

Quantity Description Drawing 

18 Carriage bolts 3 ½” x 5/16”, Washers & Nuts 

2 Carriage bolts 4 ½” x 5/16”, Washers & Nuts 

1 Seat with swivel base 

 
1 Backrest 

 
2 Arm assemblies left & right 

 
2 Leg assemblies left  & right 

 
1 Leg support 

 
2 Supports 
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ASSEMBLY INSTRUCTIONS 
 

The parts that go together have the same numbers or letters written next to the 
predrilled holes they attach to. 

Align the parts with the numbers as shown for ease of reference. 
 
 

STEP 2: 

Attach the arm assembly left to seat, with two 
bolts (3 ½” x 5/16”), washers & nuts (Match up the 
numbers to attach the two parts together). Tap the 
bolt all the way into the wood to set it. Then add a 
washer and nut and lightly tighten. Repeat this 
step with the other side. 

STEP 2: 

Attach the backrest to arm assembly left, with two 
bolts (3 ½” x 5/16”), washers & nuts (Match up the 
numbers to attach the two parts together). Tap the 
bolt all the way into the wood to set it. Then add a 
washer and nut and lightly tighten. Repeat this 
step with the other side. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

STEP 3: 

Attach the seat to the leg assembly left, with two 
bolts (3 ½” x 5/16”), washers & nuts (Match up the 
numbers to attach the two parts together). Tap the 
bolt all the way into the wood to set it. Then add a 
washer and nut and lightly tighten. Repeat this 
step with the other side. 

STEP 4: 

Attach the leg support to the leg assembly left, 
with two bolts (3 ½” x 5/16”), washers & nuts 
(Match up the numbers to attach the two parts 
together). Tap the bolt all the way into the wood to 
set it. Then add a washer and nut and lightly 
tighten. Repeat this step with the other side. 
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STEP 5: 
Attach the support to the leg assembly left and 
seat, with two bolts, washers & nuts (Match up the 
numbers to attach the two parts together). Tap the 
bolt all the way into the wood to set it. Then add a 
washer and nut and lightly tighten. Repeat this 
step with the other side. 

 
 
 
 
 
 
 
 

 
3 ½”x 5/16” bolt 

 

 
4 ½” x 5/16” bolt 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 


